EXPLODED PARTS LIST

Year: 2021

Page(s): 1/2

VLS 8T 55 (From 2019)

(53
(54)




EXPLODED PARTS LIST

Year: 2021

Page(s): 2/2

VLS 8T 55 (From 2019)

No | Code Name Qty [ No | Code Name Qty
1 59987 |[splitter column assembly 1 | 49 | 23094 |piston rod assembly 1
2 40906 |fixing side board 4/1 4 50 | 68255 |[Rising oil pipe 1
3 23074 (Valve 1 51 | 68256 [working oil pipe 1
4 | 59989 |Oil drain pipe 1 52 | 31979 |switch with socket 1
5 23112 Oil ruler 1 55727 |[gear pump 1
6 ®14*2.65 gasket ring 1 68257 |valve connecting tube with nuts 1
7 M6*12 inner hexagon screw 12
8 70416 [Main body column 1
9 M8*15 inner hexagon screw 6
10 | 23113 |wheel 2
11 pedal 1
12 Spring 1
13 | 59990 [Wheel axle 1
14 3*40 Cotter pin 4
15 Fixed pin shaft 4
16 | 59995 |oil inlet pipe assembly 1
17 | 68252 [Mandrel 1
18 Retaining ring for mandrel 2
19 M12 anti loose nut 4
20 | 70417 |right storage table 1
21 | 59996 |right handle guard 1
22 | 59997 |Working table 1
23 | 59998 |left storage table 1
24 M8*25 hexagon bolt 2
25 small lock plate 2
26 M8 anti loose nut 10
27 | 70418 |Left handle guard 1
28 M8*105 Square neck bolt 4
29 | 68253 |Pulling handle 1
30 M6*15 cross head screw 2
31 switch fixing plate 1
32 | 27360 |Motor 1
33 M4*65 cross head screw 4
34 M4 Hexagon nut 4
35 M4 washer 4
36 M4 flat washer 4
37 cover 1
38 | 31980 |dustproof cover 1
39 Front supporting plate 1
40 31978 rear supporFing plate 1
41 left supporting plate 1
42 right supporting plate 1
43 | 68254 |[connecting plate 1
44 | 59999 ([ram stroke control lever 1
45 | 70419 [connecting pipe 1
46 M6 knob 1
47 M18*65 inner hexagon bolt 1

1

I
(%)

M18 anti loose nut




	1.pdf
	2.pdf

